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	Patient’s name
	Unit no.

	D.o.B.
	NHS no.


Infusion Reaction Treatment Pathway


	Patient’s name
	Unit no.

	D.o.B.
	NHS no.


Reaction Treatment Prescription 
Consult Pathway on previous page of this document. 

Document all actions in the patient’s notes
	As Required Prescriptions


	Date & 

Time
	Dose
	Sign
	Check
	Date &

 Time
	Dose
	Sign
	Check

	Drug

Adrenaline 1 in 1000

	Dose

0.5mL
	Route

IM
	
	
	
	
	
	
	
	

	Indication
Infusion Reaction


	Maximum Frequency

Repeat at 5 minute intervals as necessary
	
	
	
	
	
	
	
	

	Prescriber’s Signature
	Bleep no.
	Date
	
	
	
	
	
	
	
	

	Drug

Chlorphenamine


	Dose

4mg
	Route

PO
	
	
	
	
	
	
	
	

	Indication

Infusion Reaction


	Max. Frequency

Every 4-6 hours

(maximum oral dose = 24mg/24hours)
	
	
	
	
	
	
	
	

	Prescriber’s Signature
	Bleep no.
	Date
	
	
	
	
	
	
	
	

	Drug

Chlorphenamine


	Dose

10mg
	Route

IV
	
	
	
	
	
	
	
	

	Indication

Pre-infusion/Infusion Reaction


	Max. Frequency

Every 4-6 hours

(maximum i.v. dose = 40mg/24hours)
	
	
	
	
	
	
	
	

	Prescriber’s Signature
	Bleep no.
	Date
	
	
	
	
	
	
	
	

	Drug

Hydrocortisone


	Dose

100-200mg
	Route

IV
	
	
	
	
	
	
	
	

	Indication

Pre-infusion/Infusion Reaction


	Max. Frequency

Every 4-6 hours

(maximum dose = 800mg/24hours)
	
	
	
	
	
	
	
	

	Prescriber’s Signature
	Bleep no.
	Date
	
	
	
	
	
	
	
	

	Drug

Paracetamol


	Dose

1g
	Route

PO
	
	
	
	
	
	
	
	

	Indication

Infusion Reaction


	Max. Frequency

Every 4-6 hours

(maximum dose = 4g/24hours)
	
	
	
	
	
	
	
	

	Prescriber’s Signature
	Bleep no.
	Date
	
	
	
	
	
	
	
	

	Drug

Salbutamol


	Dose

2.5mg
	Route

Nebulised
	
	
	
	
	
	
	
	

	Indication

Infusion Reaction


	Max. Frequency

2 Hourly
	
	
	
	
	
	
	
	

	Prescriber’s Signature
	Bleep no.
	Date
	
	
	
	
	
	
	
	

	Drug

Sodium Chloride 0.9%


	Dose

500mL-1L
	Route

IV
	
	
	
	
	
	
	
	

	Indication

Infusion Reaction


	Max. Frequency

Hourly if shocked
	
	
	
	
	
	
	
	

	Prescriber’s Signature
	Bleep no.
	Date
	
	
	
	
	
	
	
	


Mild Infusion Reaction


(Flushing, dizziness, headache, sweating, nausea, palpitations)





Slow down infusion rate to 60mL/hr





Administer: 


paracetamol 1g orally


chlorphenamine 10mg (in 5-10mL NaCl 0.9% slow IV bolus over a min. of 1 min.)


hydrocortisone 100mg (reconstitute with 2mL WFIs & dilute in 100mL NaCl 0.9% IV infusion over 20-30 mins.)





Consider starting chlorphenamine 4mg orally 4-6 hourly for 24 hours


Improvement: Continue infusion at a reduced rate.


Monitor for further signs.





No improvement or symptoms worsen: Treat as MODERATE reaction.





MODERATE Infusion Reaction


(Chest discomfort, SOB, hypo- or hypertension [> 20mmHg] pyrexia, urticaria)


 


STOP INFUSION


Fast bleep medical team help to attend the ward (3333) 





Lie patient flat if hypotensive, ensure airway clear.


Administer oxygen 15 litres via non-rebreathable mask.





Administer: 


Chlorphenamine 10mg (in 5-10mL NaCl 0.9% slow IV bolus over a minimum of 1 minute.)


Hydrocortisone 100mg (reconstitute with 2mL WFIs & dilute in 100mL NaCl 0.9% IV infusion over 20-30 mins.)


Salbutamol 2.5mg nebulised as required.


Infuse Sodium Chloride 0.9% 500mL over 1 hour. 





If symptoms persist fast bleep medical help again.





SEVERE Infusion Reaction/ANAPHYLAXIS


(Hypo- hypertension >40mmHg, pyrexia with rigors, SOB with wheeze, stridor)





STOP INFUSION


Fast bleep cardiac arrest team (2222)





Lie patient flat if hypotensive, ensure airway clear.


Administer facial oxygen & monitor oxygen saturation (SaO2).


Administer:


Adrenaline 1: 1000 x 0.5mL i.m. injection.


Chlorphenamine 20mg in 10mL NaCl 0.9% slow IV bolus over a min. of 2 mins.


Hydrocortisone 200mg reconstitute with 2mL WFIs slow IV bolus over a min. of 2 mins


Sodium Chloride 0.9% IV infusion 500mL-1L over 1 hour if in shocked state. 
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